DO42FL c-21 Spare PartsListing

NO Part Unit|OQty] | NO Part Unit| Qty
1 |Bolt M6x35 PC| 4 35 [Motor fan PC| 1
2 |Cylinder head PC| 1 36 |Axiscirclip ®14 PC| 1
3 |[ORing PC| 1 37 |Srew M4x8 PC| 1
4 |Right-angle connecter PC| 1 38 | Spring washer 4 PC| 1
5 [Valveplate SET| 1 39 |Star Wahser 4 PC| 1
6 |Vavegasket 60.8 PC| 1 40 [Wire connector PC| 2
7 |Inlet valve 50.3 PC| 1 41 |/ PC| /
8 [Locatingpin ®3.1x6 PC| 2 42 |Capacitance PC| 1
9 [Cylinder ®42 PC| 1 43 |Star washer 8 PC| 1
10 |Screw M 8x22 PC| 2 44 [Bolt M5x8 PC | 10
11 |Spring Washer 8 PC| 2 45 |Motor Cover PC| 1
12 |Cylinder gasket PC| 1 46 |Air filter M16x1.5 SET| 1
13 |Pistonring ®42 SET| 1 47 | Tube gasket PC| 2
14 |Piston ®42 PC| 1 48 |Discharge tube SET| 1
15 |Piston pin ®12x35 PC| 1 49 | Shockproof PC| 4
16 |Holecirclip 12 PC| 2 50 |Tank Plug PC| 1
17 |QOil breather SET| 1 51|/ PC| /
18 |Bolt M6x16 PC| 4 52 |/ PC| /
19 |Oil release bolt SET| 1 53 |5 Whed assembly SET| 2
20 |G1/2 Qil leveler SET| 1 54 |Check valve PC| 1
21 |Crankcase cover PC| 1 55 [Drain valve SET| 1
22 |Rubber gasket PC| 1 56 |Foot Pad SET| 2
23 |Conrod PC| 1 57 |un-load tube SET| 1
24 |Screw M 8x22-|eft PC| 1 58 |powercord SET| 1
25 |Crank PC| 1 59 [Switch Gasket PC| 1
26 |Crankcase PC| 1 60 |3/8-1/4 Connector SET| 1
27 |Sedlingring 20x40x7 PC| 1 61 [Safety valve PC| 1
28 |Bearing 6204-2Rz PC| 1 62 |Pressure gauge 50 PC| 1
29 |65mm Rotor SET| 1 63 |1/4 connector PC| 1
30 [65mm Stator SET| 1 64 |pressure gauge 40 PC| 1
31 |Bearing 6202-2Rz PC| 1 65 |Ball Valve PC| 2
32 |Motor bracket PC| 1 66 [Regulator PC| 1
33 |spring washer 5 PC| 4 67 |Pressure Switch PC| 1
34 |Bolt PC| 4 68 [handle grip PC| 1




DO42FLc-21
Exploded Diagram







